
 

Municipal Development District Board Meeting 
July 22, 2020 

Page 1 of 2 
 

 
 

NOTICE OF REGULAR MEETING 
July 22, 2020 

SHENANDOAH MUNICIPAL DEVELOPMENT DISTRICT 
 

STATE OF TEXAS                           AGENDA 
COUNTY OF MONTGOMERY  
CITY OF SHENANDOAH   
 
NOTICE IS HEREBY GIVEN that a Meeting of the Shenandoah Municipal Development District will be held on 
Wednesday, July 22, 2020 at 6:00 p.m. for the purpose of considering the following: 

 
1. CALL TO ORDER 

 
2. CALL OF ROLL 
 
3. CITIZENS INQUIRY  

Responses to inquiries are limited by state law to a recitation of existing policy or a statement of 
specific factual information given in response to the inquiry. Any deliberation or decision by the Board 
[...]
J F M A M J J A S O N D J F M A M J J A S O N D J F M A M J J A S O N D

7
8
9

10

4
5
6
7

4
5

Capital Project Purchase Form

6

City Admin

1
2
3

9
10

1
2
3

Proposed Project Timeline

Capital Project
Capital Purchase

8

City Administrator Recommended:
Council Approved:

Date

David Memorial and David Vetter ACP

21-50-02 000-00-000000

Water and Sewer $62,100

MDD $144,900

 

 

 

$207,000

Water and Sewer

● ●
Planning $27,000

Construction $180,000

 

 

 

$207,000 Joseph Peart 06/18/20

2020 2021 2022

Planning
Construction
 
 
 

■■■
■■■■■

Locate and replace existing Asbestos Cement Pipe (ACP) in the area of David Memorial Drive and 
David J. Vetter Boulevard. Potholing will need to be completed to determine the quantity and location 
of the pipe that needs to be replaced.



Capital Project Purchase Form
David Memorial and David Vetter ACP

21-50-02 000-00-000000

ACP was last used in the 1980s. ACP throughout the city has reached the point that it is prone to leaks 
and breakages. A proactive approach to replacing ACP will result in fewer unscheduled water outages 
and help the city meet conservation requirements.



This Document is Released for the Purpose of:
General Planning
Under the Authority of:
Travis T. K. Walker, P.E.
License No.:  129751   
It is Preliminary in Nature and not to be Used for Feasibility of Land Purchases, Bond 
Applications, Loans or Grants.
Bleyl Engineering F-678



Want

Meets Goals

Necessity
Safety Requirement

J F M A M J J A S O N D J F M A M J J A S O N D J F M A M J J A S O N D

7
8
9

10

4
5
6
7

4
5

Capital Project Purchase Form

6

City Admin

1
2
3

9
10

1
2
3

Proposed Project Timeline

Capital Project
Capital Purchase

8

City Administrator Recommended:
Council Approved:

Date

WWTP Replacement Fencing
21-50-03 000-00-000000

Water and Sewer $13,200

MDD $30,800

 

 

 

$44,000

Water and Sewer

●

●
Construction $44,000

 

 

 

 

$44,000 Joseph Peart 05/27/2020

2020 2021 2022

Construction
 
 
 
 

■

Replacement of existing cedar fencing at the WWTP with an 8' cedar fence.

Some existing posts may be able to be re-used, helping to reduce costs.



Capital Project Purchase Form
WWTP Replacement Fencing

21-50-03 000-00-000000

The existing fence has been patched numerous times and has been damaged in several locations. The 
security survey recommended replacement of the fence to provide additional security for the site. 
Secure facilities are a requirement of TCEQ.



TThe Woodlands Home Pros, LLC

3431 Rayford Road Ste. 200-227
Spring, TX  77386 US
(832) 350-4839
david@thewoodlandshomepros.com

Estimate
AADDRESS

Steve Early
City of Shenandoah
29955 Interstate 45 North
Shenandoah, TX  77381

EESTIMATE # 1181
DDATE 05/27/2020

EEXPIRATION DATE 10/31/2020

  

DATE ACTIVITY AMOUNT

Fencing Cedar 3-Rail w/6" Rot board
* WWTP AT DAVID MEMORIAL & ED ENGLISH  - 1450 linear feet*
-  Installation of 3-rail pressure treated pine framing and WESTERN RED 
CEDAR pickets
-  Includes 1" x 6" Rot board along base of fence
-  8ft pickets at Ed English site
-  Ring shank galvanized weather resistant nails/fasteners
-  Using existing metal posts & frames 
-  Includes demo and disposal of existing wood pickets & wood framing

42,150.00

 

- Please submit a signed copy of estimate upon acceptance.

- 50% due upon acceptance.

- 50% due on date of completion.

- add $45 per post if metal posts need to be reinforced with concrete 

during construction phase. Maintenance supervisor will be notified if 

any posts are found to need attention.

   **NOTE ON DEBRIS REMOVAL**

a 40yard open top dumpster will be placed on site at the WWTP yard 

during the job for disposal. It will be removed promptly after job 

completion.

TOTAL $42,150.00

Accepted By Accepted Date



TThe Woodlands Home Pros, LLC

3431 Rayford Road Ste. 200-227
Spring, TX  77386 US
(832) 350-4839
david@thewoodlandshomepros.com

Estimate
AADDRESS

Steve Early
City of Shenandoah
29955 Interstate 45 North
Shenandoah, TX  77381

EESTIMATE # 1132
DDATE 05/27/2020

EEXPIRATION DATE 10/31/2020

  

DATE ACTIVITY AMOUNT

Fencing Pine 3-Rail w/6" Rot board
*WWTP AT DAVID MEMORIAL & ED ENGLISH  -  1450 linear feet*
-  Installation of 3-rail pressure treated pine framing and pressure treated PINE 
pickets
-  Includes 1" x 6" Rot board along base of fence
-  8ft pickets at Ed English site
-  Ring shank galvanized weather resistant nails/fasteners
-  Using existing metal posts & frames 
-  Includes demo and disposal of existing wood pickets & wood framing

33,305.00

 

- Please submit a signed copy of estimate upon acceptance.

- 50% due upon acceptance.

- 50% due on date of completion.

- add $45 per post if metal posts need to be reinforced with concrete 

during construction phase. Maintenance supervisor will be notified if 

any posts are found to need attention.

   **NOTE ON DEBRIS REMOVAL**

a 40yard open top dumpster will be placed on site at the WWTP yard 

during the job for disposal. It will be removed promptly after job 

completion.

TOTAL $33,305.00

Accepted By Accepted Date



Want

Meets Goals

Necessity
Safety Requirement

J F M A M J J A S O N D J F M A M J J A S O N D J F M A M J J A S O N D

7
8
9

10

4
5
6
7

4
5

Capital Project Purchase Form

6

City Admin

1
2
3

9
10

1
2
3

Proposed Project Timeline

Capital Project
Capital Purchase

8

City Administrator Recommended:
Council Approved:

Date

WWTP Phase 1 Improvements

21-50-04 000-00-000000

Water and Sewer $270,000

MDD $630,000

$900,000

Water and Sewer

● ●Planning $900,000

$900,000 Joseph Peart 06/18/20

2020 2021 2022

Planning ■■■■■■■■■■■■

Upgrades and improvements to the Waste Water Treatment Plant (WWTP) as recommended by the city engineer. Improvements include: 
o Replace blowers, upgrade electrical system, and expand MCC room 
o Upgrade generator 
o Repair uneven airflow in chlorine contact basin 
o Extend 3-phase power to chemical building 
o Recoat Clarifier No. 1 bearing ring 
o Modify Return Activated Sludge (RAS) transfer from Clarifier No. 2 
o Begin building first half of digester complex 
o Convert existing aerobic digester to aeration 
o Supervisory Control and Data Acquisition (SCADA) improvements 
Modify dewatering method



Capital Project Purchase Form
WWTP Phase 1 Improvements

21-50-04 000-00-000000

The WWTP is permitted for 1.3 Million Gallons per Day (MGD). Due to equipment and design 
inefficiencies the WWTP can currently operate at a maximum of .93 MGD. The city's average 
wastewater flows are currently .625 MGD. As the city continues to develop, flows will increase. The 
WWTP should be operating at permit levels to maintain quality treatment of the city wastewater and 
avoid violations of TCEQ permit requirements. With a current treatment capacity of .93 MGD, design is 
required to start when flows consistently reach .698 MGD. With new development in construction 
now, this is likely to occur in 2021.

This portion is for design costs only.



 

Page 14 of 22 
 

FUTURE EXPANSION 

The limiting factors of the existing WWTP recommended to be upgraded consist of:  

1. Primary Lift Station 
2. Headworks 
3. Aeration Basins 
4. Clarifiers 
5. Chlorine Contact Basin 
6. Dechlorination Basin 
7. Aerobic Digester 
8. RAS Wet Well and Pumping System 
9. Belt Press 
10. Air Requirements 
11. MCC & Emergency Generator 
12. PD Blowers 

 

The expansion of the WWTP to serve the City at build-out as well as possible future service areas within the 
current City’s ETJ would occur in four major phases:  

 

Table 6: Expansion Phasing Breakdown 

Phase 
Capacity 
(MGD) WWTP Upgrades 

Estimated 
Cost ($) 

I 1.3 

1. Replace blowers, upgrade electrical service, and expand MCC 
room 
2. Upgrade Ed English trunk line (complete) 
3. Upgrade generator 
4. Repair uneven airflow in chlorine contact basin 
5. Extend 3-phase power to chemical building 
6. Recoat Clarifier No. 1 bearing ring 
7. Modify RAS transfer from Clarifier No. 2 
8. Begin building first half of digester complex 
9. Convert existing aerobic digesters to aeration 
10. SCADA Improvements 
11. Modify dewatering method 

$6,000,000 

II 2.0 

1. Expansion of first half of digester complex to 2.0 MGD 
2. Construction of additional headworks including addition of flow 
splitter to divide flow between treatment trains. 
3. Construct first 1.0 MGD train including 60’ diameter clarifier 
and aeration basin. 
4. Construction of additional blower building 
5. Conversion of existing 45’ diameter clarifier to chlorine contact 
basin. 
6. Upsize lift station pumps 

$9,000,000 

III-A 3.0 
1. Construction of second half of aerobic digester complex. 
2. Construction of second 1.0 MGD treatment train including 60’ 
diameter clarifier and aeration basin. 

$8,500,000 



 

Page 15 of 22 
 

 

The expansion will be built in the remote land north of the original WWTP. The proposed site plan for each 
phase is provided in Attachment D. TCEQ §309.13(e) requires that no residential structures may be located 
within 150 feet of the nearest primary treatment units. A nuisance odor request must also be submitted per 
TCEQ §309.13(e)(2) in the form of a report. Recently constructed office condominiums are located directly 
west of the WWTP site. An easement will need to be obtained to restrict residential development within the 
buffer zone in the future. The demolition of the plant’s storage building may be considered to minimize the 
remoteness of the second treatment train and simplify some of the pipe layout. The construction of the second 
train and placement of the second discharge outfall may trigger a major amendment to the 2018 wastewater 
permit, which would otherwise require renewal by the year 2023.  

As discussed above, the original treatment train will be retrofitted to serve an average daily flow of 1.3 MGD 
based on the recommendations made in the original WWTP report and the proposed second and third 
treatment trains will be sized to serve a total additional average daily flow of 2.0 MGD resulting in a total 
capacity of 3.0 MGD. Because of the space limitation and for simplicity, the second and third treatment trains 
are proposed to operate separately from the first treatment train utilizing a separate headworks system. The 
new trains will consist of separate aeration basins, clarifiers, a chlorine contact basin, dechlorination basin, 
and RAS wet well. We recommend a centralized aerobic digester complex that is sized for the total average 
daily flow of 4.0 MGD in the event the City future service area demand will require the 4.0 MGD expansion. 
If a 4.0 MGD expansion is required, the original treatment train including the clarifier, aeration basins, and 
RAS wet well will be demolished to allow space for two more 1.0 MGD treatment trains identical to the train 
in Phase II. The City will need to make a decision about the proposed future service area demand before 
constructing Phase III-A or III-B to make sure the most efficient path is taken to serve the City’s ultimate 
demand. 

Primary Lift Station 

The lift station wet well is adequately sized for the peak flow of the existing phase of the permitted flow, but 
both the pumping capacity and force main require improvements to meet the future demand. 

The total existing lift station capacity is 1.54 MGD. As Phase II will increase the plant capacity to 2.0 MGD, 
it will be required to upsize the wet well and increase the pumping capacity of the Ed English Lift station to 
accommodate future demand. A new force main will need to be constructed to route flow to the second 
treatment train. The flow between the existing and proposed treatment trains can be controlled and 
monitored using valves and flow meters.  

Headworks 

The existing influent channel of the headworks is hydraulically sized for the design flow of 1.3 MGD. We 
recommend constructing an additional headworks structure as a part of the proposed plant expansion. A flow 
splitter will be required in order to equally divide the influent wastewater equally between the existing and 

 

III-B 3.0 
1. Demolition of original and outdated treatment train, including 
abandonment, removal, or rerouting of existing piping. 
2. Construct third 1.0 MGD treatment train. 

$8,100,000 

IV 4.0 1. Construct fourth 1.0 MGD treatment train. $8,000,000 
Subtotal 39,600,000 

Contingency (25%) 9,900,000 
TOTAL ALL PHASES $49,500,000 



 

Page 16 of 22 
 

proposed trains. The additional headworks structure would be sized for 2.0 MGD in order to be able to 
accommodate both of the future 1.0 MGD treatment trains proposed in the future phases. The proposed 
headworks shall consist of an influent channel, primary automatic screening, and bypass manual screening.  

If the City determines it is necessary to pursue phase III-B of expansion, then the original headworks will be 
demolished and a new headworks will be constructed identical to the headworks of the dual-train system in 
the phase II and III-A expansions that would serve an average daily flow of 2.0 MGD. 

Aeration Basins 

The existing aeration basins are not adequately sized for the proposed design flow of 1.3 MGD. The current 
aeration volume is 66,375 ft3 or 496,485 gallons. The aeration basins are rated for 0.929 MGD at the proposed 
wastewater strength of 300 mg/L and will need an additional 26,556 ft3 of aeration volume to meet the design 
flow of 1.3 MGD. We propose to convert the adjacent two existing aerobic digesters into additional aeration 
basins during Phase I to meet this requirement. This will provide an additional 41,520 ft3 or 310,570 gallons of 
aeration capacity for a total of 107,895 ft3 or 807,055 gallons. This will allow the future aeration basin for the 
first treatment train to be rated at 1.51 MGD to meet its design flow.  A new centralized aerobic digester 
complex will be discussed later in this report. 

Two (2) aeration basins are proposed for the phase II and III-A expansions that will increase the plant capacity 
to 3.0 MGD. Per TCEQ §217.154(b)(2) Table F.1, the maximum required organic loading rate is 35 lbs 
CBOD5/day for every 1,000 ft3 of aeration basin volume. Using the proposed influent CBOD5 concentration 
of 300 mg/L yields a total loading of 5,004 lbs CBOD5/day. Therefore, the minimum aeration volume required 
is 142,971 ft3, resulting in each aeration basin requiring 71,485 ft3 of volume to be in accordance with minimum 
TCEQ standards. 

If the City pursues phases III-B and IV of plant expansion, two (2) aeration basins identical to the basins 
proposed in phase II and III-A should be constructed in place of the original treatment train. 

Clarifiers 

Existing Clarifier No. 2 is undersized to serve as a redundant clarifier to Clarifier No. 1 and is located remotely 
away from the first treatment train. Clarifier No. 2 has had regular operational and maintenance concerns. 
Therefore, we propose to convert Clarifier No. 2 into the Chlorine Contact Basin for the second treatment 
train. As a result, wastewater flow going through the first and original treatment train is limited by Clarifier No. 
1 at 1.117 MGD.  

The construction of two (2) identical second clarifier basins is recommended to serve the design flow of 2.0 
MGD of the Second Treatment Train that will be constructed in phase II and III-A of the expansion. The 
proposed clarifiers are sixty feet (60’) in diameter for a total surface area of 5,655 ft2. TCEQ’s maximum 
required surface loading at peak flow is 1,200 GPD/ft2 (§217.154(c)(1) Table F.2). Based upon this surface 
loading rate, the required minimum surface area for the proposed expansion is 5,000 ft2, therefore, the proposed 
clarifier surface loading rate is adequate for the design peak flow. The proposed SWD in the clarifiers is 16.5 
feet, yielding a total volume of 93,291 ft3 or 697,816 gallons. At peak flow (4,167 gpm), the hydraulic detention 
time is 2.79 hours. The TCEQ required minimum effective detention time at peak flow is 1.8 hours 
(§217.154(c)(1) Table F.2), therefore, the proposed clarifier volume and hydraulic detention time are adequate 
for the design peak flow. 

If the City pursues phases III-B and IV of plant expansion, two (2) clarifiers identical to the ones proposed in 
phase II and III-A should be constructed in place of the original treatment train. 



 

Page 17 of 22 
 

Chlorine Contact Basin  

As discussed above, we propose to convert Clarifier No. 2 into the chlorine contact basin designated for the 
second treatment train. The basin will include an influent chamber, two separate trains, an effluent chamber, a 
single point of effluent measuring, and a NPW system. TCEQ requires that chlorine basins are designed to 
encourage linear flow through the basin and prevent short-circuiting. This is commonly achieved by installing 
baffles. The influent and effluent chambers and dual-train design ensure equal flow between the two basins and 
allow the plant operators to take one train offline to perform maintenance without disrupting flow through the 
plant. Air will be supplied from the existing centrifugal blowers at the digester complex, and the air diffuser 
placement will be maximized to provide additional mixing and prevent short circuiting in the basin’s corners. 

TCEQ §217.281(b)(1) requires a minimum retention time of twenty (20) minutes in the chlorine contact basin 
at the peak flow rate. At 6,246 gpm, the required minimum volume is 70,840 gallons, or 9,470 ft3. The proposed 
surface area of the chlorine basin post conversion is approximately 1,590 ft2, and assuming a minimum SWD 
of 10.13-feet (10.13’), the proposed volume is 16,902 ft3, or 126,426 gallons and meets minimum TCEQ 
requirements. 

Dechlorination Basin 

One (1) dechlorination basin is proposed for the second treatment train. The total proposed dechlorination 
basin volume is 285 ft3 and can be built into the proposed chlorine contact basin during its conversion from 
Clarifier No. 2. As mentioned previously, a dechlorination basin with this volume is rated for a peak flow rate 
of 9.30 MGD and an average daily flow rate of 3.10 MGD.  

Aerobic Digesters  

As previously mentioned, we propose to convert the two existing aerobic digesters into additional aeration 
basins to meet the aeration requirement. This will allow the future aeration basin for the first treatment train to 
be rated at 1.51 MGD to meet its design flow.  We propose the construction of a new centralized aerobic 
digester complex that will be utilized by both all future treatment trains to serve up to 4.0 MGD. The aerobic 
digester complex shall eventually have two (2) identical digester basins with a total digester volume of 156,694 
ft3 or 1,172,071 gallons and will be constructed in the first three phases of expansion. During phase I, we 
propose to begin building the first half of the digester complex to serve up to 1.3 MGD. A solids management 
plan is included as Attachment C to compare the capacity of the digester complex based on the TCEQ rules. 
At the proposed flow rate, the existing digester can hold sludge up to sixty (60) days.  

Construction of the digester complex shall precede the modification of the existing treatment train to allow for 
redundancy during the conversion of the existing aerobic digesters to aeration basins. The air diffusers will also 
need to be replaced and upsized. Additional research and studies are necessary to determine the required air 
capacity for the entire wastewater treatment plant. 

Return Activated Sludge Wet Well and Pumping System  

The RAS wet well and pump station was installed in 2004 to accommodate RAS from Clarifier No. 2. RAS 
from both clarifiers is hydraulically fed into the wet well via circular pipe. The Sludge Wet Well has been 
experiencing consistent maintenance issues. We understand from the City operating staff and personal 
observation that the telescoping valve from Clarifier No. 1 is functioning properly, but the operators cannot 
achieve a balance in RAS flow from Clarifier No. 2’s telescoping valve. The transmission line from Clarifier 
No. 2 clogged previously on a regular basis if the valve is not opened enough, and when the valve is opened 



 

Page 18 of 22 
 

enough to keep the line from clogging, the operators cannot maintain a balance of RAS flow between the two 
clarifiers. Since the 2014 report, Clarifier No. 2’s telescoping valve has been slightly open, sending RAS to the 
plant headworks to avoid clogging of the transmission line.  

With the recommended conversion of Clarifier No. 2 into the chlorine contact basin for the plant expansion 
in phase II, the RAS can bypass the Sludge Wet Well. The RAS transmission line will need to be plugged and 
abandoned. A new Return Activated Sludge Wet Well and Pumping System will be considered during this 
WWTP expansion.  

With the addition of the new clarifiers in Phases II and III-A, the minimum and maximum allowable pumping 
rates will adjust according to the new clarifier surface area. For Phase II, the new clarifier surface area will be 
6,146 ft2 resulting in a pumping range of 854 gpm to 1,708 gpm. The existing three pumps each have a firm 
pumping capacity of 920 gpm 

For Phase III-A, the new clarifier surface area will be 8,973 ft2 resulting in a pumping range of 1,246 gpm to 
2,493 gpm. The existing three pumps each have a firm pumping capacity of 920 gpm resulting in a pumping 
capacity of 1,840 gpm with one pump on standby. Upsizing of the pumps will be required if the City decides 
to proceed with Phases III-B and IV of expansion. 

Belt Press  

The belt press is quite outdated and requires regular maintenance. Operating a belt press becomes less cost 
efficient at wastewater facilities with a daily average flows greater than 1.0 MGD. The City would like to 
investigate newer, more efficient sludge dewatering technologies or alternate sludge dewatering and disposal 
methods in lieu of the on-site polymer solution and belt press. Modifications to the dewatering technology are 
proposed in Phase I of the plant expansion. Additional studies and consideration will be required to determine 
the best method of solid disposal for the wastewater treatment plant. 

Air Requirements 

Table 7: Proposed Phased Expansion Air Requirements 

Treatment 
Unit 

Criteria 

Air 
Required 

After 
Phase I 
(scfm) 

Air 
Required 

After  
Phase II 
(scfm) 

Air 
Required

After  
Phase 
III-A 

(scfm) 

Air 
Required 

After 
Phase 
III-B 

(scfm) 

Air 
Required

After 
Phase IV

(scfm) 

Aeration 
Basins(1) 

TCEQ 217.155(b)(2)(C) 3,263 5,327 7,391 6,192 8,256 

Aerobic 
Digesters(2) 

20 scfm/1,000 ft3 (TCEQ 
217.249(t)(7)(G) 1,017 1,549 3,098 3,098 3,098 

Chlorine 
Contact(3) 

15 scfm/1,000 ft3 
(approximated rate) 145 399 399 399 399 

Total n/a 4,425 7,275 10,888 9,689 11,753 
150% of 
Total 

TCEQ 217.155(b)(5)(C)(iii) 
6,637 10,912 16,332 14,533 17,629 

(1) Assuming an influent wastewater rate of 1.3 MGD, the converted original treatment train requires 3,263 scfm 
and each additional 1.0 MGD treatment train requires 2,064 scf. 



 

Page 19 of 22 
 

(2) Used minimum required digester complex volume of 156,694 ft3 to serve a total inflow of 4.0 MGD. 
(3) Used chlorine contact basin volume of 26,573 ft3 which includes the existing 9,671 ft3 basin as well as the 

converted 16,902 ft3 clarifier. 

 

PD BLOWERS 

Based on the proposed airflow requirements in Table 7, we recommend that the City upsize the existing PD 
blowers to handle the estimated airflow requirements for the aeration basin and chlorine contact basin of 
original train of 6,637 scfm and construct a new blower building with sufficient PD blowers to provide air to 
the two new treatment trains, digester complex, and converted chlorine contact basin. The new blower 
buiding will require PD blowers with an estimated total pumping capacity of 16,332 scfm.  

 

MCC AND EMERGENCY GENERATOR 

As mentioned previously, the existing electrical is appropriately sized for the current load. With the proposed 
phased plant expansions, improvements will be required to accommodate the additional electrical load 
requirements. The electrical report conducted by Baird Gilroy & Dixon in 2016 recommends the upgrade of 
the electrical service amperage to 1,200 A, the generator to 600 kW, the transfer switch amperage to 1,000 A, 
and expansion of the MCC room to create space for additional equipment required for future expansion. 
Replacing the existing outdated blowers with more modern and compact blowers will create additional space 
in the blower building adjacent to the MCC room. Therefore, the MCC room could be expanded after the 
blowers are replaced. We recommend the City upgrade the electrical service and expand the MCC room at 
the same time they replace the existing blowers. Additional study will be required to obtain more specific 
details on the electric improvements and costs. 

ADDITIONAL CONSIDERATIONS 

Drainage  

During large rain events, the WWTP commonly experiences flooding at the eastern portion of the plant; 
particularly, the existing chlorine contact basin and chlorination/dechlorination control room and storage 
building. Bleyl has conducted a preliminary study to analyze the 100 year flood situation. It was determined 
that during a 100 year storm event waters will rise to the elevation of approximately 127.5 feet. The existing 
drainage channel located on the eastern boundary of the site is insufficiently sized to handle the flows from 
the detention pond once the existing pumps are turned on. It was determined that a 730 LF sheetpiled wall or 
berm with the minimum crest elevation of 128 feet (approximately 2’-4’ high) would be sufficient to protect 
the site and redirect floodwater to the outfall location. Bleyl recommends the addition of this sheetpiling or 
berm along the eastern and southern sides of the WWTP (see Attachment E ) to mitigate the flooding 
problem. Bleyl also recommends the implementation of a manual floodgate to allow for the release of on-site 
water received via the proposed drainage swale and storm pipe (as shown on Attachment E) to the outfall 
structure located at the intersection of Ed English Dr. and Shenandoah Park Dr. 

 



 

Page 20 of 22 
 

Table 8: Stormwater Cost Breakdown 
Component Unit Quantity Unit Cost Cost 

Sheetpiled Floodwall SF 2,200 $100 $220,000 
Drainage Swale LF 1,000 50 $50,000 
Manual Floodgate LS 1 $20,000 $20,000 
Storm Culvert LF 200 $30 $6,000 

Subtotal $296,000 
Contingency (25%) $74,000 

TOTAL $370,000 
 

Fats, Oils, and Grease (“FOG”) Influent Concentration 

The City believes the FOG influent concentration is high due to the large number of restaurants within the 
City’s service area. Excess FOG in the sanitary sewer collection system and WWTP treatment units causes 
clogging and other maintenance problems. Restaurants are required to install and maintain grease traps in 
order to prevent excess FOG from entering the City’s system, but, the grease traps often are not maintained 
by the restaurants and/or do not operate as intended over time. The City does not currently have any codes 
or ordinances in place to follow up with the grease trap owners to ensure they are properly tested and 
maintained. 

The City has two options to consider to address this problem: 

1. Option 1: Additional treatment units can be installed at the WWTP to remove influent FOG. However, 
without additional data such as influent and effluent concentrations, there is not enough information to know 
the extent of what treatment units are required. The City would need to gather approximately three (3) 
months of influent and effluent testing data in order to determine the extent of the additional treatment units 
required. 

2. Option 2: Restaurants are ultimately responsible for the excessive FOG they produce, but the City does 
not have any means of enforcement. The City should consider passing new ordinances and requirements to 